California Regional Water Quality Control Board

Q\\/

Alan C. Lloyd, Ph.D.
Agency Secretary

Central Coast Region

895 Acrovista Place, Suite 101
(803} 549-3147 « Fax (805) 343-0397

http/iwww. waterboards .ca. gov/centralcoast Arnold Schwarzenegger

Governor

TENTATIVE ORDER NO. R3-2005-0110
NFPDES NO. CA0047364
WASTE DISCHARGER IDENTIFICATION NO. 3 42 010 1001

The foltowing Discharger is authorized to discharge in accordance with the conditions set forth in this Order:

Discharger

Carpinteria Sanitary District

Name of Facility

Carpinteria Sanitary District Wastewater Treatment Facility

Facility Address

5351 Sixth Street
Carpinteria, CA 93013
Santa Barbara County

The Discharger is authorized to discharge from the following discharge points as set forth below:
[...]
Discharger shall submit the original DMR and one copy of the DMR to the address listed below:

State Water Resources Control Board
Discharge Monitoring Report Processing Center
Past Office Box 671

Sacramento, CA 95812

All discharge monitoring results must be reported on the official U.S. EPA pre-printed DMR forms
(EPA Form 3320-1). Forms that are self-generated or modified cannot be accepted.

D. Natification and Monitoring Procedure in Case of Disinfection Failure

1..

The Discharger shall notify: (i) the State Department of Health Services (DHS); (ii) Santa Barbara
County Environmental Health Services Department; (iii} the Central Coast Water Board: and (iv)
each certified commercial shellfish grower located offshore of the Santa Barbara Coast as set forth in
a list to be provided and updated by DHS, in the event of a malfunction of the Discharger’s
wastewater treatment facility’s disinfection process, which results in a potential or actual discharge of
inadequately disinfected effluent into the Santa Barbara Channel (an “Event™), The Discharger shall
determine in its sole discretion whether an Event has occurred. Such notification by the Discharger
shall be by telephone and facsimile transmission to the numbers provided to the Discharger by DHS,
If the Discharger becomes aware of an Event between the weekday hours of 6:00 a.m. and 5:00 p.m.,
notification shall be given within four (4) hours of the time that the Discharger becomes aware of the
Event, I the Discharger becomes aware of the Event after 5:00 p.m. or on a weekend, notification
shall be given by 10:00 a.m. the next business day.

By providing notification of an Event as specified above, the Discharger shall not be deemed to have
admitted any liability or concluded that the Event will or may impact any approved commercial
shellfish growing areas (“growing area”) or require the closure of any growing areas. Any decision or
recommendation to close a growing area in response to a natification of an Event by the Discharger
shall be made by DHS and/or the affected or potentially affected certified commercial shellfish
grower(s). The Discharger shall have no liability (including but nat limited to liability far lost sales,

Attachment E — Monitoring and Reporting (Version 2005-1) E-34




CARPINTERIA SANITARY DISTRICT

CARPINTERIA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NC: R3-2005-0110

NPDES NO. CA0047364

profits or interruption of business operations} arising from a decision by DHS or a shellfish grower to
close a growing area in response to a notification of an Event.

The Discharger shall monitor for total coliforms, fecal coliforms, and enterococcus at receiving water
sampling stations R-F and R-G as identified in MRP Section II above, in addition to three shore
sampling stations approved by the Executive Officer, for seven days after loss of disinfection, and
report the results to the Executive Officer within 24 hours after receiving them from the laboratory.

Attachment E - Monitoring and Reporting (Version 2005-1) E-35




CARPINTERIA SANITARY DISTRICT

CARPINTERIA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2005-0110

NPDES NO. CAQ047364

Attachment F — Fact Sheet — Table of Contents

AAChMEnt T — Fact SHEBt... ..ottt e ee ettt eees et F-2

L Permit INFOrmMAation ... ettt ee ettt F-2

I FaClIty DIBSCITPTION ..ottt 1ttt ettt e rener e F-3

A.  Description of Wastewater Treatment or Controls ........ O SO SPUR PO F-3

B. Discharge Points and Receiving WaLerS .............co.ooiiioiieec oottt F-3

C. ComPplianCe SUMIMATY ....cviiiiiiiiieie ettt s s et s en e e e s ae e e et eenttanee e e F-3

D, Planned CRan@eSs .. ..o et ee ettt ea e e e s s et e et e e en e ee et F-4

III. Applicable Plans, Policies, and REGUIAIONS ...ocoiioiiiiiitis e ene et F-4

Al LAl AUTROMITIES. ..ottt ettt ee ettt et F-4

B. California Environmental Quality Act (CEQAY wovivioviieee e eee e en e F-5

C. State and Federal Regulations, Policies, and PIANS ..o oo e oo ees oo, E-5

D. Other Plans, Policies, and Regulations. ... ... e F-6

IV.  Rationale For Effluent Limitations and Discharge Specifications..................oooiiiei i F-6

A, Discharge ProhibitIoNS .c...cooioeiiiies ittt et ee ettt et F-6

B, Technology-Based Effluent LimItAtions ......co.ocoooiioiiie ettt F-6

L. Scope and AULROTILY ..o ittt ettt et ee ettt eneteenee e ee e et e enan e F-6

2. Applicable Technology-Based Effluent Limitations . ..........c.oooiiooeiier oo F-7

C.  Water Quality-Based Effluent Limitations (WQBELS).......oooiiiiieet e, F-8

1. Scope and AULNOTILY. ..o e e F-8

2. Applicable Beneficial Uses and Water Quality Criteria and Objectives.........ccovverecorreereees e, F-8

3. Determining the Need for WOBELS .....ooiioe ettt eere e F-8

4. WOBEL Caloulations. ... F-9

3. Whole Effluent ToxICIty (WET) (ot F-15

D, Final Effluent LIMItAtIONnS ..o oot et ee e et F-17

V. Rationale for Receiving Water LimItAtions. ... oeiiivierier i eeeoses s e ee et enee s eees s ens et et s s senares F-24

AL SUITACE WALET. ...coiviiiii ettt ettt e ee ettt ettt rane e F-24

VI Rationale for Monitoring and Reporting Requirements..........c.oo.veveieeieeveee e eeeereon, v F-24

AL INTTUENE MOMIOTTRZ ... cieiiietis et ettt ce e s ekt er s e ee ettt e et e et en et e e eearas st ene e F-25

B, EffTUENt MONIOTING ..ottt ettt ettt ee e ettt eee e eee et enaeseenans F-25

C.  Whole Effluent Toxicity Testing REQUIFEMENTS ......o.ovovoeieii et eer e F-27

D, Receiving Water MOMITOIING .....oioviiioeieeesrosit e ee s s eeae st e e aneenes F-27

E. Other Monitoring ReqUIFEIMENTS .....c.o.ivriiiiiet it e s e st e e F-28

VIL Rationale for PrOVISIONS ......ocooiiii it ettt nee e eesens e e eae F-28

AL SEANAAIT PrOVISIONS. ..ottt ettt ee ettt e e e et F-28

B SPECIAL PrOVISIONS (.o ieeiit ittt ittt et ettt e e et ettt F-29

i. Special Provisions for Municipal Facilities (POTWS ONY) .ooviiviieci oo F-29

VL Public PAITICIPATION .....i ettt ottt ettt es e F-32

A, Notilication of INEerested PAITIES ...ttt ee et F-32

B. WETEN COMMENTS L.ooiiit ittt et ettt n e e eee e F-32

o PUBHC HEAFING ..ottt ettt ettt F-42

D.  Waste Discharge Requirements Petitions. ....... ..., F-43

E. Information and COPYING ..ot et ettt e e F-43

F. Register of INTerested PEIrSOMS. . ..o...co.iviieeeecee ettt ettt r et en e F-43

G, Additional Information.... ... F-44
Attachment F — Fact Sheet (Version 2003-() F-1




CARPINTERIA SANITARY DISTRICT

CARPINTERIA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R3-2005-0110
NPDES NO. CAG047364

ATTACHMENT F - FACT SHEET

As described in Section I of this Order, this Fact Sheet includes the legal requirements and technical rationale
that serve as the basis for the requirements of this Order,

L. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

WDID

342010 1001

Discharger

Carpinteria Sanitary District

Name of Facility

Carpinteria Sanitary District Wastewater Treatment Facility

Facility Address

535] Sixth Street

Carpinteria, CA 93013

Santa Barbara County

Facility Contact, Title and
Phone

Craig Murray, General Manager, (805) 684-7214

Submit Reports

Authorized Person to Sign and

Craig Murray, General Manager, (805) 684-7214

Mailing Address

5300 Sixth Street, Carpinteria, CA 93013

Billing Address

5300 Sixth Street, Carpinteria, CA 93013

Type of Facility POTW
Major or Minor Facility Major
Threat to Water Quality 2
Complexity A

Pretreatment Program

Yes, though not formally required

Reclamation Requirements

None

. Facility Permitted Flow

2.5 Million Gallons per Day (MGD)

Facility Design Flow

2.5 Million Gallons per Day (MGD)

Watershed

South Coast Hydrologic Unit

Receiving Water

Pacific Ocean

Receiving Water Type

Saltwater

A. Carpinteria Sanitary District (hereinafter Discharger) is the owner and operator of the Carpinteria

Sanitary District Wastewater Treatment Facility (hereinafter Facility), a Publicly Owned Treatment
Works (POTW), as shown on Attachment A (T4N, R25W, Sections 29 and 32, SB B&M). The Facility
serves a population of 16,500 persons,

The Facility discharges wastewater to the Pacific Ocean, a water of the United States, and is currently
regulated by Order No. 00-001, which was adopted on July 14, 2000 and was scheduled to expire on
July 14, 2005. By letter dated April 4, 2005, the Executive Officer admunistratively extended the Order
until the Central Coast Water Board adopted a new Order.

The Discharger filed a report of waste discharge and submitted an application for renewal of its Waste
Discharge Requirements (WDRs) and National Pollutant Discharge Elimination System (NPDES)
permit on lanuary 14, 2005. Supplemental Information was requested on February 9, 2005, and
received on February 17,2005, Staff conducted a routine facility inspection on June 8, 2005.

Attachment F — Fact Sheet (Version 2005-1) ' F-2




CARPINTERIA SANITARY DISTRICT

CARPINTERIA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R2-2005-0110

NPDES NO. CA0047364

I. FACILITY DESCRIPTION

A. Description of Wastewater and Biosolids Treatment or Controls — The treatment system consists of
pretreatment, screening, grit removal, primary sedimentation, aerated activated sludge tanks, secondary
sedimentation, chlorination, and dechlorination. The design average dry weather flow rate is 2.5 MGD.
The average daily flow rate over the last three years was 1.4 MGD. Biosolids are managed via
thickening, aerobic digestion, and belt presses. Biosolids are composted and applied to land for
agricultural purposes within the Central Valley in accordance with Waste Discharge Requirements
Order No. R5-2002-0172 issued by the Central Valley Regional Water Quality Control Board to San
Joaquin Composting, Inc., and McCarthy Family Farms, Inc., Operation Lost Hills Composting
Facility.

B. Discharge Points and Receiving Waters — Wastewater is discharged to the Pacific Ocean through a
1,000-foot outfall/diffuser system. The outfall (Discharge Point 001) terminates in the Santa Barbara
Channel / Pacific Ocean {34°23'18" N. Latitude, 119° 31'18" W. Longitude) in approximately 25 feet of
water. The hydraulic capacity of the outfall is 5.5 MGD. The minimum initial dilution ratio of seawater
to effluent is 93:1.

C. Compliance Summary — Central Coast Water Board records indicate the Discharger complied with
Order No. 00-001 with the exceptions shown in the following tables. The Discharger responded
appropriately to each incident.

Table C.1 —~ Effluent Violations
- Date. Viol: “Reported Valie: | Staff-Enforéement. -
L and-Cause(if - |7 . . Action
: o e e e R e T Cknewn) T '
11/04/2000 Settleable Solids 3.0 mL/L 4.3 mL/L; caused by | Mandatory Minimum
Daily Maximum equipment failure Complaint R3-2001-
0064 issued 4/6/2001
11/5/2001 Settleable Solids 3.0mL/L 9.0 mL/L Mandatory Minimum
Daily Maximum Complaint R3-2004-
0007 issued 3/10/2004
1171172001 Settleable Solids 7- 1.5 mL/L 1.6 mL/L; caused by | None recommended
day average equipment failure
Table C.2 — Sanitary Sewer Overflows
. ....Date ... | Volume (gallons) | . . Dischargeto . | - Reported:Cause | Staff Enforcement
o S Waterbody (Y/N) | . Action
1171372001 1,600 N Power outage and Verbal
alarm failure
12/24/2001 4,500 Y Root blockage Verbal
01/03/2002 400 N Alarm failure Verbal
04/11/2002 5,000 N Grease blockage None recommended
05/19/2003 850 Y Grease blockage None recommended
07/10/2004 100 Y (rease blockage None recommended
01/10/2005 300 Y Severe rainfall None recommended

Central Coast Water Board records also indicate several minor reporting violations, resulting in staff’s
informal verbal or written enforcement actions. The Discharger responded appropriately by submitting
the information or modifying monitoring practices to include the data in future reports.

In June, 2002, US. EPA conducted a compliance evaluation of the Discharger’s sanitary sewer
collection system, and determined that from December 6, 1997 to April 11, 2002 (4-1/3 years), the

Attachment F — Fact Sheet (Version 2005-1) F-3




CARPINTERIA SANITARY DISTRICT

CARPINTERIA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2005-C110

NPDES NO. CA0047364

Discharger suffered 30 sanitary sewer overflows ranging in volume from 10 to 46,000 gallons. The
overflows were caused by heavy rain, blockages due to grease or roots, force main breaks, equipment
failure, operator error, and vandalism.

On September 30, 2002, U.S. EPA issued Docket No. CWA-402-9-02-64, Findings of Violation and
Order for Compliance, which required the Discharger to take remedial actions to reduce the number of
sewage spills from its collection system. The U.S. EPA Administrative Order set forth a series of
actions and plans for preparation and implementation according to required timelines, including the
following:

¢ Immediate reduction of collection system spills

Santtary sewer overflow response planning

Compliance with State and County emergency notification procedures
Collection system capacity assessment

Collection system assurance planning

Collection system condition assessment and rehabilitation planning

Pump station and force main maintenance, repair, and upgrades

e Fats, oils, and grease blockage control planning

e Plan review and approval by U.S. EPA

e Quarterly and annual reporting to U.S. EPA and the Central Coast Water Board

e & & B o

The most recent history of sanitary sewer overflows (shown in Table C.2 above) shows that seven
overflows have occurred from November 13, 2001 through July 12, 2005 (3 years, 8 months), ranging
in volume from 100 to 5,000 gallons. Though this range of dates overlaps with that of U.S. EPA’s
evaluation period, the Discharger’s recent spill history compares favorably with U.S. EPA’s findings in
that spill frequency and volume appear reduced.

The U.S. EPA Order remains in effect until terminated by the Director of the Water Division for U.S.
EPA. Region 9. Termination will not occur before December 31, 2005, unless the Director determines
otherwise. Central Coast Water Board records do not indicate that the Discharger has failed to comply
with the U.S. EPA Order. The Wastewater Collection System Management Plan required by this Order
should facilitate the continuation and further development of the above actions and plans to assure the
continued improvement of the Discharger’s collection system.

D. Planned Changes — The Discharger proposes no planned changes to the facility during the next Order
term that may impact the development of this Order.

1. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in the proposed Order are based on the requirements and authorities described
in this section.

A. Legal Authorities

This Order is issued pursuant to section 402 of the Federal Clean Water Act (CWA) and implementing
regulations adopted by the U.S. Environmental Protection Agency (U.S. EPA) and Chapter 5.5,
Division 7 of the California Water Code (CWC). It shall serve as a NPDES permit for point source
discharges from this facility to surface waters. This Order also serves as Waste Discharge
Requirements {(WDRs) pursuant to Article 4, Chapter 4 of the CWC for discharges that are not subject
to regulation under CWA section 402.

Attachment F — Fact Sheet (Version 2005-1) F-4




e e

CARPINTERIA SANTTARY DISTRICT

CARPINTERIA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2005-01 1¢

NPDES NO. CAQ047364

B. California Environmental Quality Act (CEQA)

This action to adopt an NPDES permit is exempt from the provisions of the California Environmental
Quality Act (Public Resources Code Section 21100, et seq.) in accordance with Section 13389 of the
.CWC.

C. State and Federal Regulations, Policies, and Plans

1. Water Quality Control Plans. In 1994, the Central Coast Water Board adopted a Water Quality
Control Plan for the Central Coast Region (hereinafter Basin Plan) that designates beneficial uses,
establishes water quality objectives, and contains implementation programs and policies to achieve